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B {5 8 Company information

FEFREIRCEE)F R A S Murata Energy Device Wuxi Co., Ltd.
TR THB TG H XKL 27 5 No.27, Chang jiang Road, New District, Wuxi, Jiangsu
Consigner .
051085238888 weiwei.tang@murata.com ?ttps.//www.murata.com
I HE #REIRCUS) B FR /A & Murata Energy Device Wuxi Co., Ltd.
e gt X 1A IHBELETHKAKILEE 27 5 No.27, Chang jiang Road, New District, Wuxi, Jiangsu
Manufacturer .
051085238888 weiwei.tang@murata.com https://www.murata.com
T HEFEEIECES)F R AT Murata Energy Device Wuxi Co., Ltd.
M AL TEIR BN XTI 27 % No.27, Chang jiang Road, New District, Wuxi, Jiangsu
Test lab .
051085258888 weiwel.tang/@murata.com ?nps.//www.murata.com
{5 8 Battery information
ZHR Aty e ' fit i '
z Hh#
E=) TR
B5 API6M4) migMALS LIS2221
Fype Origmal tested type
PRI LR (V) HE8/RE
Nominal voltage 76 Capacity/energy 4490mAh 34Wh
ik R B F Al | #HEE@ /
Description Rechargeable Li-ion battery | Li content . ) :
& (kg) 0.176 SR EaEklEE/F Black
Mass l ) ( Appearance plastic film shell
J3EAE B Test information
BRERT | EIER=E i
| Original test report No. SEW-PCI703 ) Date of test report 2017-01-19
BCA D COCT G TR i 3 ol Ridsafl-T-
P prE #Ht Y55 38.3 2 UNITED NATIONS "Recommendations on
Teststandard | the TRANSPORT OF DANGEROUS GOODS" Manual ST/SG/AC.10/11/Rev.6
of Tests and Criteria 38.3
T.1 mEBH N T.2 IR N
Altitude simulation &% Passed Thermal test &4 Passed
T.3 fRENPH A T.4 iR N
Vibration A Passed e Bf Passed
T.5 ShEBAL B - T.6 2
External short circuit A Passed - ~ Crush A% Passed
T.7 LEFEH N T.8 S AL A N
Overcharge e Passed Forced discharge A Passed
383.3 (O / | 3833 (2) /
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i ST/SG/AC.10/11/Rev.6 38.3 fflEIsR . The tested samples meet the requirements of test
Conclusion items of the UNITED NATIONS "Recommendations on the TRANSPORT OF
DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
B /
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% 4 Signature -/0 L A TH
IR Title
Bl = T F2UM Vice chief engineer
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